250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Carburetor & Air Filter

Rendered by LeadVenture, Inc.



Ref# Part# Description Qty
1 A02577B CYLINDER

—

2 01029 GASKET- Carburetor spacer
3 00905A SCREW- Carburetor spacer
4  A02583 SPACER- Carburetor

5 01823 FOAM- Adhesive

6 00997B CABLE- Throttle

7 84123 WASHER

8 82513 SCREW- Thread forming
9 82430 SCREW- Mach. hex hd.
10 98339 GASKET- Carburetor

11 9311219 TUBING- Rubber

12 A03032 CARBURETOR- Walbro (WT-185)
A02585 CARBURETOR- Zama (CZQ-H14)

13 7031036 TUBING- Rubber

14 81009 NUT- Hex (8/32)

15 A02582 AIR FILTER ASSEMBLY
16 01178 NUT- Retainer

17 02695 RETAINER- Air filter

N = N = N = e m N = = e e e e

18 02718 O-RING



250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Handle & Chain Brake

Rendered by LeadVenture, Inc.



Ref# Part# Description
1 A02790 HANDLE BAR
2 96620 SCREW
3 01168 SPRING
4 01812A RETAINER- Spring
5 01813 SLEEVE
6 002071A  HOUSING- Starter side
7 95671 PIN-Throttle lock
8 95020 SPRING- Compression
9 58409 RING- Retaining
10 00210A COVER- Rear handle
11 00997A CABLE- Throttle
12 00211A TRIGGER-Throttle
13 02508 ISOLATOR
14  01177A SPRING- Throttle
15  93385A LOCK- Throttle
16 70253 PIN- Dowel
17 82513 SCREW
18 84123 WASHER
19 00206C HOUSING- Drive side
20 02561 LABLE- Kick back
21 01180 RETAINER
22 A98298A BRAKE BAND ASSEMBLY
23 98447A PIN
24 A00226 COVER- Drive case
25 81196 NUT- Hex
26 82546 SCREW- (8-16 x 5/8")
27 98456 PIN
28 00890 SPRING- Compression
29 AO00888A ADJUSTER- Brake
30 A98317A BRAKE LATCH ASSEMBLY
31 98308 SPRING- Coil
32 98461 SCREW- Shoulder
33 01820 RING- Retainer
34 98422A PIN
35 98457 NUT- (M5)
36 83203 WASHER
37 00805A GUARD- Hand
38 020661 DECAL- Safety
39 82218 SCREW
40 02743 DEFLECTOR- Heat
41 81261 NUT- Hex
42 84008 WASHER
43 00209B HANDLE
44 82546 SCREW- (8-16 x 5/8")

Qty

[ T R e N R i s T e T e e T e T e T e T e T e S e e S NN T NN T e e S e e e R T e T e T s T e T O O O O S S S U NG TN NS T NO T S



250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Housing & Tank Assys

Rendered by LeadVenture, Inc.



03139 SCREW- Guide bar adjusting

Ref# Part#
1 A00904
2 02762
3 82545
4 82546
5 002071A
6 70810
7 95337
8 82558
9 00993
10 AO01811
11 7031021
12 7031036
13 49422
14 69451
15 AO01810A
16 69451
17 A68593
18 7031027
19 69443

20 01805
21 80864
22 95212
23 82537
24 01170
25 82513
26 98278
27 651121
28

29 01809A
30 03132
31 01183
32 01527A
33 01802
34 69889
35 64862
36 01169
37 AO02581A
38 01173
39 01181
40 O01179A
41 01172

Description
CAP- Tank (w/retainer)
GASKET
SCREW
SCREW- (8-16 x 5/8")
HOUSING- Starter side
NUT- Square (10-24)
NUT- Retainer
SCREW- Thd. forming
SEAL- Tank
TANK- Fuel
TUBING- Rubber (5 1/4")
TUBING- Rubber (9")
FILTER- Fuel
VALVE- Check
TANK- Oil
VALVE- Check
FILTER- Oil
TUBING- Rubber
FILTER- Valve
DECAL- Instruction
SCREW
STOP- Chain
SCREW
PLATE- Guide bar (outer)
SCREW
PLATE- Guide bar (inner)
PIN- Guide bar adjusting

PLATE- Guide bar stud
BOLT- Guide bar
BULB- Primer bulb
ROD- Choke
SWITCH
BOOT- Throttle rod
GROMMET
PANEL- Control
COVER- Cylinder
SCREEN- Air inlet
FOAM- Adhesive
PLUG- Idle speed
GROMMET- Hi/Lo



Ref #
42
43
44
45

Part #

95792

02506

83056
00206C

Description
SCREW- Rd. hd.
LABEL- Warning
WASHER- Lock

HOUSING- Drive side



250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Starter & Engine Assy

Rendered by LeadVenture, Inc.



Ref # Part# Description Qty

1 82546 SCREW- (8-16 x 5/8") 2

2 82544 SCREW- (8-16 x 2") 1
3 A02580A  STARTER HOUSING w/Decal 1

4 02264 GRIP-Starter 1
5 97899 ROPE 1

6 A97908 SPRING & CONTAINER 1

7  97768A PULLEY 1

8 002071A HOUSING- Starter side 1

9 94062 WASHER- Retainer 1
10 93417 SCREW- Thd. forming (10-24 x 5/8") 1
11 81124A NUT- Jam 1
12 83102 WASHER- Lock (3/8") 1
13 A00994B ROTOR & STARTER PAWL ASSY. 1
14  A02774 STARTER PAWL 1
15 98197 SEAL- Shaft 1
16 289221 RING- Retaining 1
17 A02573 CRANKSHAFT 1
18 98797 BEARING- Ball 2
19 75078 KEY- Woodruff 1
20 68512 BEARING- Roller 1
21  A02579 PISTON & PIN 1
22 01545 RING- Piston 1
23 64813 RING- Retainer 2
24 A01546 MODULE- Ignition 1
25 A02597 BOOT- Spark plug 1
26 69326 LEAD- Hi Tension 1
27 95098 INSULATOR- Lead 1
28 AO01822A WIRE- Ignition 1
29 AO01821A WIRE- Ground 1
30 88052 SCREW- (10-24 x 7/8") 2
31 02176 SCREW- Square hd. (10-32x2 1/2") 1
32 A01538 BODY- Muffler 1
33 9398311 SPACER- Muffler 1
34 AO0I539A COVER- Muffler 1
35 84003 WASHER- Flat #10 1
36 81206 NUT- Hex 10-32 3
37 01531A COVER- Exhaust 1
38 01532 SCREEN- Spark arrestor 1
39 9398310 SPACER- Muffler 2
40 01543 GASKET- Muffler 1
2

41 02509 SCREW- (10-32 x 2 1/4")



Ref# Part#

42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

A02577A
80891
98109
93858
00229

A00769
98292
98453
65027
00996A
64333
69423
65064
81255
02548

A02802A
82146

935618
7031027

Description

CYLINDER & CRANKCASE

SCREW-Hex hd.
FITTING- Oil tube
SEAL- Crankshaft
WORM- Left hand

SPIDER- Clutch

SHOE- Clutch

SPRING- Clutch

WASHER- Thrust
SPROCKET & DRUM
BEARING- Needle
RACE- Inner
WASHER- Thrust
NUT- Hex Lock 3/8-24
LINE- Oil
PUMP- Oil
SCREW
PLUG- Spark
TUBING- Rubber



250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Walbro Carburetor

Rendered by LeadVentere, Ing



Ref# Part# Description

1
2

A02675
A02587
A02588 GASKET/DIAPHRAGM KIT
A02587
A02588 GASKET/DIAPHRAGM KIT
A02587
A02588 GASKET/DIAPHRAGM KIT
A02587
A02588 GASKET/DIAPHRAGM KIT
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
A02587
02589

=)
<

ok e ke e e e e e e b ek e b e e e pd e e e e ped e e



250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Zama Carburetor

Rendired by Leadvestire, I



Ref # Part# Description Qty
1 A02675

2 A02591
A02590

3 A02591
A02590

4 A02591
A02590

5 A02591
A02590

6 A02591
7 A02591
8 A02591
9 A02591
10 A02591
11 A02591
12 A02591
13 A02591
02593

14 A02591
15 A02591
16 A02591

— = e ek e e e e ek ek e ek e e ek e e e e e



250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Accessories |

m \.;,_ ¢ 3¢
24823
18883 A-24747-A
98052-A
w A-01182 24982-02
94 ‘l
1
i A-24824
N 18080

R I

' ‘ ‘l

JA-31316-4 8]
22486 24306 ?

g W DA-70776-B  A-02177 aas
ELTE- @

PT-16321-G6 '
PT-18321-GG it haSr APPSR S e
PT-20321-G6 : P !
SP-16321-H6 gztggg;
SP-20321-H6 e
32LE50-79
32LES50-79

Rendered by LeadVenture, Inc.



Ref # Part # Description Qty

A-02177 A02177 BUMPER SPIKE KIT
9477299 9477299 RUBBER TUBING (10")
18453 18453 GREASE- Multi-Purpose
98052 98052  STARTING ROPE (250ft. Reel)
DA-70776-B DA70776B SAFE-T-TIP

7031099 7031099 RUBBER TUBING (10
PT-16321-G6 PT16321G6 GUIDE BAR, (power tip) (16")
PT-18321-G6 PT18321G6 GUIDE BAR (power tip) (18")
PT-20321-G6 PT20321G6 GUIDE BAR, (power tip) (20")
SP-16321-H6 SP16321H6 GUIDE BAR, (sprocket tip) (16")
SP-20321-H6 SP20321H6 GUIDE BAR, (sprocket tip) (20")

32-LE50-67 32LE5067  CHAIN (32-LE50-67) (16")
32-LE50-73 32LE5073  CHAIN (32-LE50-73) (18")
32-LE50-79 32LE5079  CHAIN (32-LE50-79) (20")

94194 94194 COMPRESSION TESTER
17789 17789  CARBURETOR REPAIR TOOL
24306 24306 SHIM (.0125™)
18416 18416 DIGITAL TACHOMETER
18080 18080 CLUTCH ASSEMBLY TOOL
24823 24823 SEALANT SILICON
A-24824 A24824 WRENCH (combination)
A24747TA  A24747A PULLER- Magneto Rotor
2498202 2498202 T-25 TORX DRIVE BIT
22486 22486 SHIM (0.015" AIR GAP)
JA313164 JA313164 TESTER (Spark Plug)

— = = = e e e e e e e e e e e e e e e e e e e e e

A-01182 A01182 CLUTCH SPANNER



250 Chain Saw UT-10681 10681-UT 250 Chain Saw UT-10681 250 Chain Saw - Accessories 11

BUMPER SPIKE XIT AonTy CONPRESSION TES "M
Jeu de crampon damortsseur Senasl de compr
$%cdetangen Splhesatz
Kt dolia pusts del .
Juego Se punts del parachoques Medidor de compevalon
RUBBER TUDING (' TN CARBURETOR REPAIR TOOL e
Tubes en caouichoue m) Outl de répanstion de carburaiew
Gumemirohr (3,08 pose
M‘m&n; A a ool
Tubo e cauche L) a_r s
GREASE- Multi-Purposs (Sprochet 18483 SHiu 24308
bearing-PT guide bar) Cale 1..--5
grullnmmcom g 3 )
m-]u’-ﬁ Calce 1 mm)
. DIGITAL TACHOMETER e
COMDAe- 1oy Numd rqume
'.rm
Tacomenwo
CLUTCH ASSEMBLY TOOL 18080
052 Outil S montage dembraysge
Alirerzo del gruppo irizione
Herramiants de armado del embrague
SEALANT SILICON M0
DA-TOTTS-B Mathriaw 0 dtanchéing sy silicone
ol slScone
e slliclo
WRENCH (combination) A24824
70310-99 CH combiod
Lisve comdinads
PULLER- Magneto Rotor AMTAT-A
PT-18321.G8 Extracteur, rotor magnine
40, 64cm) Rotors .
(Anirisbsspitzs) Extracton-rosor
(60, 84cm) T-2% TORX DRIVE BIT 2q08202
Lama, (Punts di potenza) (40.840m) Foret boex T-25
Barra guis, (Punis de potencis) T-25% Yorx
:wcum il PY-1R221-G6 m:."m;gu.
(45.72¢m) ’ Inn:m :
Lama, (Punis &l polenta) (45, T2em) Mm“—)
e, (Purvia ds potwacts TESTER (Spert Pug : JA313184
GUIDE BAR, ) (207) PT. 2031104 §
wmm-ma) :':!.""“""""'
g‘—"a-l Prodedor oo
uhrungestange, (Antriebespitre) CLUTCH SPANNER A01182

i

]
i
i
3§
i
i

SP1EX21-H8 Llave pars emdesgue

]
i

i
|

E

%%
;s

)
mfa. (speocket ¥p) (207) $P-20321-He

Plh)

Lama, laia) (g0 :
Barrs guis, (Punts de nosds dentada) ($0,80cm)
CHAIN (32
Crane

2 4 {50,80cm) Renderec by LeadVenture, fnc



Ref # Part #
A-02177 A02177
9477299 9477299

18453 18453

98052 98052

DA'§776' DA70776B
7031099 7031099

PT-16321-

G6 PT16321G6
PT-18321-

G6 PT18321G6
PT-20321-

G6 PT20321G6
SP-16321-

Hé6 SP16321H6
SP-20321-

16 SP20321H6

32-LE50-67 32LE5067
32-LES50-73 32LES073
32-LE50-79 32LES079

94194 94194
17789 17789
24306 24306
18416 18416
18080 18080
24823 24823
A-24824 A24824
A2474TA  A24747A
2498202 2498202
22486 22486

JA313164 JA313164
A-01182 A01182

Description
BUMPER SPIKE KIT
RUBBER TUBING (10"

GREASE- Multi-Purpose (Sprocket

bearing-PT guide bar)
STARTING ROPE (250ft. Reel)

SAFE-T-TIP
RUBBER TUBING (10")
GUIDE BAR, (power tip) (16")

GUIDE BAR (power tip) (18")
GUIDE BAR, (power tip) (20")
GUIDE BAR, (sprocket tip) (16")

GUIDE BAR, (sprocket tip) (20")

CHAIN (32-LE50-67) (16")
CHAIN (32-LE50-73) (18")
CHAIN (32-LE50-79) (20")
COMPRESSION TESTER
CARBURETOR REPAIR TOOL
SHIM (.0125")
DIGITAL TACHOMETER
CLUTCH ASSEMBLY TOOL
SEALANT SILICON
WRENCH (combination)
PULLER- Magneto Rotor
T-25 TORX DRIVE BIT
SHIM (0.015" AIR GAP)
TESTER (Spark Plug)
CLUTCH SPANNER

Qty

1

p—

[a—

e e e e e e e e e e e e e



	UT-10681-Homelite-PB.pdf
	UT-10681-Homelite-PB-1.pdf
	UT-10681-Homelite-PB-2.pdf
	UT-10681-Homelite-PB-3.pdf
	UT-10681-Homelite-PB-4.pdf
	UT-10681-Homelite-PB-5.pdf
	UT-10681-Homelite-PB-6.pdf
	UT-10681-Homelite-PB-7.pdf

